
- ~-

!)~ 

~ ./'@ ~ 0 00 0 --op-- -~l 

h (( \ <::--;t/> ,11 I , . .. 

· -
. --.w.. • .. 

;_~~~ ~~/"1 Cl 
, _ / 

0:: 

LSSEMBLY INSTRUCTIONS Page 1 



D400 
LEG COMBO 

lSSEMBLY INSTRUCTIONS Pa2:e 2 



' ' ' '. 

, ' , ' 

, " 

, 
' 

' 

lSSEMBLY INSTRUCTIONS 

, 
' , 

/ 

' 

. 
" ' , 

\ \. 

\ 

\ 

' ' 

' 

' 

' 
' 

' 

r 
trj 

0 ~ 
LJ ~ 0 0 
~ 0 td 
0 

Page 3 



D400 
LEG COMBO 

I 
I 
I 

I 
I 
I 
' ! 

(\ : 
I 

\.SSEMBLY INSTRUCTIONS 

_.,../'///~ 
"""-"-"-"" _,..-" . . / 

/ / 

Page 4 



D400 
LEG COMBO 

LSSEMBLY INSTRUCTIONS 

' ' 

I 
I 

I 
I 

I 
I 
i 
I 

Page 5 



- --· -~~- -- · ---:. 
,., "' 

, , , , , 

--- - _ _, ---~~·-,., 

~SSEMBLY INSTRUCTIONS 



r - -- '/2 375 

f,
. SM196 

.v j I L- - . j/ 16 SINGLL SHANK BALL 

1/l" Oil x l/f'" D ~d_i~ ~( 
1/•" lC !lllON/I , . 11[ ) . '! ---

1

) 
'>111 Vi lllJ'>lll"-l 

I ·--0 1 ,S 

1/4 WUN{) 

.SSEMBI__JY INSTRUCTIONS 

D400 
LEG COMBO 

±1 25 ~ 
1 /). 1 j NC <;ER RATED • \ , I 

n MGEO <00< ~ -~ i r 
SM24J J 0 - ) -l~-

3/ 16" SINGLL 
<;llANK BAI 1 

Page 7 



D400 
PARTS LIST 

~y 
Qty. Part Number Description o. 

l 1 35-SUB-D400-0l Seat Assembly 
). 
"' 1 35-SUB-D400-05 Seat Assembly Rear Stabilizer 

3 1 35-SUB-D400-03 Handle/Crossmember Assembly 

i 1 35-SUB-D400-10 Lower Crossmember 
- 1 35-SUB-D400-06 Weight Cage Assembly ) 

r 
) 1 35-SUB-D400-07 Pivot Mount 

7 1 35-SUB-D400-02 Seat Front Crossmember . . 

3 1 35-SUB-D400-12 Remote Pull Pin Handle Assembly 

~ 1 35-SUB-D400-13 Remote Pull Pin Handle Assembly Pivot 

0 1 26-STD-SA106 Cam 

1 1 35-SUB-D400-ll Cam Adjust Plate 

2 1 26-STD-SP23 l 40 Lb. Counterweight 

3 1 35-SUB-D400-08 Arm Assembly 

4 2 26-STD-SA108 Range Adjust Plate 
-

5 2 35-SUB-D400-09 Adjustable Roller Assembly 

6 1 26-STD-SWTOP8 Top Plate with Stem 

7 2 26-STD-SG 114 53 5/8" Guide Rod 

8 15 26-STD-SW104 20 Lb. Intermediate Weight Plate 

9 1 26 ~±B-SS:Hl49 ' Weight Stack Shield /·o - c5 ro - s >< / !:)- 9 
:o 1 35-SUB-D400-04 Back Pad Adjust 

:1 1 26-STD-SUlOll T 10" x 11" Tapered Head Rest Pad 

:2 1 10-STD-SU10230S 10" x 23 1/4" Back Pad 

:3 1 10-S TD-S Ul 925 19" x 25" Seat Pad 

:4 2 10-STD-SURSl 7 5" x 17" Roller Pad 

:5 1 26-STD-SClSl 72 3/8" Cable 

:6 1 20-GSP-Y2510 Gas Spring 

. . . . 

USTOMER CATALOG Page 8 

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


HARDWARE LIST 

ey 
Qty. Part Number Description o. 

\ 2 14-BRG-MR16N MR16N Bearing 

B 2 14-0IL-34F 3/4" Oilite 
..... 4 14-0IL-lF 111 Oilite ..... 

) 2 14-TUR-l l" Turcite 

8 1 16-CAP-22 2" x 2" End Cap 

8' 1 16-CAP-23 2" x 311 End Cap 
..., 

3 19-GRP-78COMFORT Comfort Grip .:T 

a: 3 26-STD-SM128 1/2" Short Pull Pin 

J 1 26-STD-SM128 1/2" Short Pull Pin Without "T" Handle 

K 1 26-STD-SM209 Pull Pin To Chain Link Connector - -

L 1 20-LNK-CONN43 Master Chain Link 

~ 1 26-STD-SM134 Weight Stack Pin 

~ 1 10-LRD-12 Weight Pin Coil 
p 2 15-RNG-58 5/8" Split Ring 

Q 2 26-STD-PLAS 125 Easy Glide Seat Sleeve -

R 4 ll-HEX-123 1/2" x 311 I-lex Bolt 

s 10 ll-HEX-124 1/2" x 4" Hex Bolt 

T 32 13-FLT-12 1/2" Flat Washer 

u 20 13-FLT-12SAE 1/2" SAE Flat Washer 

v 24 12-LOK-12 1/2" Lock Nut 

w 4 ll-HEX-12234 1/2" x 2 3/4" I-lex Bolt 

x 2 26-STD-SM239 3/8" x 1 5/8" Flat Head Cap 
y 3 26-STD-SM238 3/8" x 2" Flat Head Cap 

z 4 26-STD-PLAS 133 Plastic Range Stop 

~ 2 ll-HEX-38112 3/8" x 1 1/2" I-lex Bolt 

IB 16 13-FLT-38 3/8" Flat Washer 
- - - - -

~c 1 ll-HEX-12434 1/2" x 4 3/4" I-lex Bolt 
U) 2 ll-FLS-381 3/8" x l" Flathead Bolt 

~ 

ill 4 ll-HEX-381 3/8" x l" Hex Bolt 
- - -

\F 1 11-I-IE X-12112 1/2" x 1 1/2" Hex Bolt 

USTOMER. CATALOG Page 9 



D400 
HARDWARE LIST 

" .. ey 
lo. Qty. Part Number Description 

ill 3 ll-CAP-121 1/211 x l" Flat Head Socket 

u 2 19-WSB-1123 1 1/2" x 3" Weight Stack Bumpers 

lK 4 ll-HEX-122 1/211 x 2" Hex Bolt 

~ 8 ll-HEX-516114 5/16" x 1 1/4" Hex Bolt 

~ 8 13-FLT-516 5/16" Flat Washer 

~ 4 26-STD-PLAS 144 1 1/2" x 2 1/2" Plastic Flat Washer 

u> 5 12-LOK-38 3/8" Lock Nut 

\.Q 3 18-PUL-412 4 1/211 Pulley 

\.R 3 ll-HEX-382 3/8" x 2" Hex Bolt 

\S 3 ll-CAP-381 3/8" x l" Flat Head Socket 

\T 1 16-CAP-112212 1 1/2" x 2 1/2" End Cap 

\.U 4 ll-HEX-12312 1/2" x 3 1/2" Hex Bolt 

\V 2 ll-HEX-12212 1/2" x 2 1/2" Hex Bolt 

\.W 1 14-TBW-l l" Thrust Washer 
~y 1 ll-HEX-38312 3/8" x 3 1/2" Hex Bolt 

!\Z 1 ll-HEX-383 3/8" x 3" I-lex Bolt 

.. 

. . 

:USTOMER CATALOG Page 10 


